~___J FCC RF Test Report

Report No: R1806A0301-R3V1

LTE Band 4 QPSK 15MHz CH-Low, 100%RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.710000000 GHz
PO Wl Ly Trig: Fras Run
IFGaiecl o #Astan: 40 4B

Avg Type: RS
AvgiHold:> 190/100.

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.00 ms (1001 pis)

Center 1710000 GHz _

#Res BW 150 kHz #VBW 510 kHz*

LTE Band 4 QPSK 15MHz CH-High, 100%RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.755000000 GHz
e e e Trig: Free Run
IFGaiecl o #Acten: 40 @B

Avg Type: RS
AvgiHold:> 190/100.

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.00 ms (1001 pts)

Center 1.755000 GHz

#Res BW 150 kHz #VBW 510 kHz*

LTE Band 4 QPSK 20MHz CH-Low, 1 RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.710000000 GHz
PO Wl Ly Trig: Fras Run
IFGaiecl o #Astan: 40 4B

Type: RMS
AvgiHold:> 190/100.

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.00 ms (1001 pis)

Center 1.710000 GHz _

#Res BW 200 kHz #VBW 620 kHz*

LTE Band 4 QPSK 20MHz CH-High, 1 RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.755000000 GHz
T Trig: Fres Run

Type: RMS
e #wgiHald=» 100/ 100
[FGainckow * #AGan: 43 6B

Ref 23.00 dBm

Center 1.755000 GHz
#Res BW 200 kHz

" Span 10.00 MHz |

#VBW 620 kHZ* Sweep 1.00 ms (1001 pts)

LTE Band 4 QPSK 20MHz CH-Low, 100%RB

Agilent Spectram Analyzes - Smegt 54

[ 71000000 z Hrg Type: RMS
Conter Frag 1710000000 .0_,,-“ " Trig:Fras Run AvgiHold= 10100
IFGaincl ow #Astan: 40 @B

Ref 23.00 dBm

Center 1.710000 GHz _
#Res BW 200 kHz

" Span 10.00 MHz
Sweep 1.00 ms (1001 pis)

#VBW 620 kHz*

LTE Band 4 QPSK 20MHz CH-High, 100%RB

Agilent Spectram Analyzes - Smegt 54

[ 75500000 z Fvg Type: RMS
Conter Frag 1785000000 .0_,,-“ " Trig:Fras Run AvgiHold= 10100
IFGaincl ow #Actan: 40 @B

Ref 23.00 dBm

Center 1.755000 GHz
#Res BW 200 kHz

" Span 10.00 MHz |

#VBW 620 kHZ* Sweep 1.00 ms (1001 pts)
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~___J FCC RF Test Report

Report No: R1806A0301-R3V1

LTE Band 4 16QAM 1.4MHz CH-Low, 1 RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.710000000 GHz
Py

L Wbl g
IFGainch ow

Avg Type: RS
AvgiHold:> 190/100.

Trig: Fras Run
wARtan: 40 4B

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 54.4 ms (1001 pis)

Center 1.710000 GHz _

#Res BW 15 kHz #VBW 51 kHz*

LTE Band 4 16QAM 1.4MHz CH-High, 1 RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.755000000 GHz
P Wade

Aeg Type: RMS
- AvgiHold> 1001160
IFGaincl ow

Trig: Fras Run
WAttan: 40 4B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 544 ms (1001 pts)

Center 1.755000 GHz

#Res BW 15 kHz #VBW 51 kHz*

LTE Band 4 16QAM 1.4MHz CH-Low, 100%RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.710000000 GHz
P,

L Wbl g
IFGainch ow

Type: RMS
AvgiHold:> 190/100.

Trig: Fras Run
wARtan: 40 4B

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 54.4 ms (1001 pis)

Center 1.710000 GHz _

#Res BW 15 kHz #VBW 51 kHz*

LTE Band 4 16QAM 1.4MHz CH-High, 100%RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.755000000 GHz
Py

L Wbl g
IFGainch ow

Type: RMS
AvgiHold:> 190/100.

Trig: Fras Run
WAttan: 40 4B

Ref 23.00 dBm

Center 1.755000 GHz
#Res BW 15 kHz

" Span 10.00 MHz |

#VBW 51 kHZ" Sweep 54.4 ms (1001 pts)

LTE Band 4 16QAM 3MHz CH-Low, 1 RB

Agilent Spectram Analyzes - Smegt 54

[ 71000000 z Hrg Type: RMS
Conter Frag 1710000000 .0_,,-“ " Trig:Fras Run AvgiHold= 10100
IFGaincl ow #Astan: 40 @B

Ref 23.00 dBm

Center 1.710000 GHz _
#Res BW 30 kHz

~Span 10.00 MHz
Sweep 13.7 ms (1001 pis)

#VBW 100 kHz*

LTE Band 4 16QAM 3MHz CH-High, 1 RB

Agilent Spectram Analyzes - Smegt 54

[ 75500000 z Fvg Type: RMS
Conter Frag 1785000000 .0_,,-“ " Trig:Fras Run AvgiHold= 10100
IFGaincl ow #Actan: 40 @B

Ref 23.00 dBm

Center 1.755000 GHz
#Res BW 30 kHz

"~ Span 10.00 MHz |

#VBW 100 KHz* Sweep 13.7 ms (1001 pts)
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~___J FCC RF Test Report

Report No: R1806A0301-R3V1

LTE Band 4 16QAM 3MHz CH-Low, 100%RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.710000000 GHz
Py

e o Trig: Frae Run
IF Gk ow

#Actan: 40 &8

Ref 23.00 dBm

Center 1.710000 GHz _

#Res BW 30 kHz #VBW 100 kHz*

Avg Type: RS
AvgiHold:> 190/100.

~Span 10.00 MHz
Sweep 13.7 ms (1001 pts)

LTE Band 4 16QAM 3MHz CH- ngh 100%RB

T

Cnnmr Frag 1.755000000 GHz
T

o wisde o Trig: Frae Fun
IF Gk ow

#Actan: 40 8B

Ref 23.00 dBm

Center 1.755000 GHz

#Res BW 30 kHz #VBW 100 kHz*

Ay Typa:
-lwllHuld-»\m-m

"~ Span 10.00 MHz |
Sweep 13.7 ms (1001 pts)

T

Cnnmr Frag 1.710000000 GH*

o Trig: Fres Run
FGaint

#Actan: 40 &8

Ref 23.00 dBm

Center 1710000 GHz _

#Res BW 51 kHz #VBW 160 kHz*

Type: RMS
AvgiHold:> 190/100.

" Span 10.00 MHz
Sweep 473 ms (1001 pts)

T

Cnnmr Frag 1.755000000 GH*
v

itds o Trig: Frae Fun
FGaint

#Actan: 40 8B

Ref 23.00 dBm

Center 1.755000 GHz

#Res BW 51 kHz #VBW 160 kHz*

Type: RMS
AvgiHold:> 190/100.

"~ Span 10.00 MHz |
Sweep 473 ms (1001 pis)

Agtlent Spectrum Analyres - Sept Sk
Centor Frag 1.710000000 GHz
o Trig: Frae Run

T Wede
Falchow ~ BAfan: 40 6B

Ref 23.00 dBm

Center 1710000 GHz _

#Res BW 51 kHz #VBW 160 kHz*

Avg Type: RS
AvgiHold:> 190/100.

" Span 10.00 MHz
Sweep 4.73 ms (1001 pis)

S S s . frr 3
Cnnmr Frag 1.755000000 GHz
WO Trig: Frae R

T Wede
FGalchow — BAGan: 40 6B

Ref 23.00 dBm

Center 1.755000 GHz

#Res BW 51 kHz #VBW 160 kHz*

Avg Type: RS
AvgiHold:> 190/100.

"~ Span 10.00 MHz |
Sweep 4.73 ms (1001 pts)

TA Technology (Shanghai) Co., Ltd.
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Report No: R1806A0301-R3V1

LTE Band 4 16QAM 10MHz CH-Low, 1 RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.710000000 GHz
Py

L Wbl g
IFGainch ow

Avg Type: RS
AvgiHold:> 190/100.

Trig: Fras Run
wARtan: 40 4B

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.27 ms (1001 pis)

Center 1.710000 GHz _

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 4 16QAM 10MHz CH-High, 1 RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.755000000 GHz
N Wida Trig: Fres Run
#Acten: 40 @B

Aeg Type: RS
e T AvglHold:> 4000160
IFGaiecl o

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.27 ms (1001 pts)

Center 1.755000 GHz

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 4 16QAM 10MHz CH-Low, 100%RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.710000000 GHz
P,

Type: RMS
vt AglHold> 100010
IFGaincl ow

Trig: Fras Run
wARtan: 40 4B

Ref 23.00 dBm

Center 1.710000 GHz _
#Res BW 100 kHz

" Span 10.00 MHz

#VBW 300 KHZ* Sweep 1.27 ms (1001 pts)

LTE Band 4 16QAM 10MHz CH-High, 100%RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.755000000 GHz
Py

Type: RMS
vt AglHold> 100010
IFGaincl ow

Trig: Fras Run
WAttan: 40 4B

Ref 23.00 dBm

Center 1.755000 GHz
#Res BW 100 kHz

" Span 10.00 MHz |

#VBW 300 KHZ* Sweep 1.27 ms (1001 pts)

LTE Band 4 16QAM 15MHz CH-Low, 1 RB

Agilent Spectram Analyzes - Smegt 54

[ 71000000 z Hrg Type: RMS
Conter Frag 1710000000 .0_,,-“ " Trig:Fras Run AvgiHold= 10100
IFGaincl ow #Astan: 40 @B

Ref 23.00 dBm

Center 1710000 GHz _
#Res BW 150 kHz

" Span 10.00 MHz
Sweep 1.00 ms (1001 pis)

#VBW 510 kHz*

LTE Band 4 16QAM 15MHz CH-High, 1 RB

Agilent Spectram Analyzes - Smegt 54

[ 75500000 z Fvg Type: RMS
Conter Frag 1785000000 .0_,,-“ " Trig:Fras Run AvgiHold= 10100
IFGaincl ow #Actan: 40 @B

Ref 23.00 dBm

Center 1.755000 GHz
#Res BW 150 kHz

" Span 10.00 MHz |

#VBW 510 kHZ* Sweep 1.00 ms (1001 pts)
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~___J FCC RF Test Report

Report No: R1806A0301-R3V1

LTE Band 4 16QAM 15MHz CH-Low, 100%RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.710000000 GHz
e wide e Trig: Fres Run
IFGaiecl o #Astan: 40 4B

Avg Type: RS
AvgiHold:> 190/100.

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.00 ms (1001 pis)

Center 1710000 GHz _

#Res BW 150 kHz #VBW 510 kHz*

LTE Band 4 16QAM 15MHz CH-High, 100%RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.755000000 GHz
N Wida Trig: Fres Run

g Typa: RMS
o - #wgiHald=» 100/ 100
[FGainckow * #AGan: 43 6B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.00 ms (1001 pts)

Center 1.755000 GHz

#Res BW 150 kHz #VBW 510 kHz*

LTE Band 4 16QAM 20MHz CH-Low, 1 RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.710000000 GHz
i Trig: Fras Run

Type: RMS
e #wgiHald=» 100/ 100
IFGainclow * BAftan: 43 6B

Ref 23.00 dBm

Center 1.710000 GHz _
#Res BW 200 kHz

" Span 10.00 MHz

#VBW 620 kHZ* Sweep 1.00 ms (1001 pts)

LTE Band 4 16QAM 20MHz CH-High, 1 RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.755000000 GHz
T Trig: Fres Run

Type: RMS
e #wgiHald=» 100/ 100
[FGainckow * #AGan: 43 6B

Ref 23.00 dBm

Center 1.755000 GHz
#Res BW 200 kHz

" Span 10.00 MHz |

#VBW 620 kHZ* Sweep 1.00 ms (1001 pts)

LTE Band 4 16QAM 20MHz CH-Low, 100%RB

Agilent Spectram Analyzes - Smegt 54

[ 71000000 z Hrg Type: RMS
Conter Frag 1710000000 .0_,,-“ " Trig:Fras Run AvgiHold= 10100
IFGaincl ow #Astan: 40 @B

Ref 23.00 dBm

Center 1.710000 GHz _
#Res BW 200 kHz

" Span 10.00 MHz
Sweep 1.00 ms (1001 pis)

#VBW 620 kHz*

LTE Band 4 16QAM 20MHz CH-High, 100%RB

Agilent Spectram Analyzes - Smegt 54

[ 75500000 z Fvg Type: RMS
Conter Frag 1785000000 .0_,,-“ " Trig:Fras Run AvgiHold= 10100
IFGaincl ow #Actan: 40 @B

Ref 23.00 dBm

Center 1.755000 GHz
#Res BW 200 kHz

" Span 10.00 MHz |

#VBW 620 kHZ* Sweep 1.00 ms (1001 pts)
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~—__J FCC RF Test Report

Report No: R1806A0301-R3V1

LTE Band 12 QPSK 1.4MHz CH-Low, 1 RB

gtlent Spectram Analyzer - Segt S

Center Fraq 699.000000 MHz
TR0 ede o Trig: Fras Run
IFGaiecl o Artarc 40 4B

Avg Type: RS
AvgiHold:> 190/100.

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.27 ms (1001 pis)

Center 639.000 MHz

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 12 QPSK 1.4MHz CH-High, 1 RB

Agtlent Spectrum Analyzer - Swept 54
Center Frag 716.000000 MHz Avg Type: RMS
: P Trig:Fres Run AvglHald= B000

Wbl g
IFGainch ow Artarc 40 4B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.27 ms (1001 pts)

Center 716.000 MHz

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 12 QPSK 1.4MHz CH-Low, 1 RB
698MHz~699MHz

gtlent Spectram Analyzer - Segt S

Start Freq 697.000000 MHz
p Trig: Fras Run

Aeg Type: RS
ot AvglHold:> 4000160
IFGaiscl ow Artarc 40 4B

Rl 23.00 dBm

657,000 MHz
es BW 30 kHz

LTE Band 12 QPSK 1.4MHz CH-High, 1 RB
716MHz~717MHz

Agilerst Spectram Analyzer - Seept 54
[ 5.0000: z Aeg Type: RS
g e p Trig: Fras Run AvglHald=> $00/100

Wbl g
IFGabnch ow Astarc 40 4B

Rl 23.00 dBm

Stop 718.000 MHz,

15.000 MHz
1 Sweep 4.13 ms (1001 pis))

#VBW 100 kHz*

T16.000 Mz |
T17.000 Miriz| &1

gtlent Spectram Analyzer - Segt S

Center Fraq 699.000000 MHz
PO Wede
IFGaiecl o Artarc 40 4B

Avg Type: RS
Trig: Fras Run vglHald=> 1000000

Ref 23.00 dBm

Center 639.000 MHz
#Res BW 100 kHz

" Span 10.00 MHz

#VBW 300 KHZ* Sweep 1.27 ms (1001 pts)

Agtlent Spectrum Analyzer - Swept 54
Center Frag 716.000000 MHz Avg Type: RMS
= s THg:FreaRin ArvgiHald:> 100ri0

Wbl g
IFGainch ow Artarc 40 4B

Ref 23.00 dBm

Center 716.000 MHz
#Res BW 100 kHz

" Span 10.00 MHz |

#VBW 300 KHZ* Sweep 1.27 ms (1001 pts)
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~___J FCC RF Test Report

Report No: R1806A0301-R3V1

LTE Band 12 QPSK 3MHz CH-Low, 1 RB

gtlent Spectram Analyzer - Segt S

[ 99.000000 MHz Avg Type: RMS.
Caniar Eri Bes 0000 M s e Trig: Fras Run AvglHold:> 1004100
IFGaiecl o Artarc 40 4B

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.27 ms (1001 pis)

Center 639.000 MHz

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 12 QPSK 3MHz CH-High, 1 RB

gtlent Spectram Analyzer - Segt S

[ 716.000000 MHz Avg Type: RMS.
Canter Frag 716.000000 M Trig: Fres Run AvgiHold= 10100

Wbl g
IFGainch ow Artarc 40 4B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.27 ms (1001 pts)

Center 716.000 MHz

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 12 QPSK 3MHz CH-Low, 1 RB
698MHz~699MHz

gtlent Spectram Analyzer - Segt S

C 697.0000 z Arg Typs: RMS
Start Freq 697.000000 MH: ] B Fresun a\mnm'-»mm
Artarc 40 4B

Rl 23.00 dBm

Stop 700.000 MHZ,
#VEW 100 kHz* 1001 pts)

LTE Band 12 QPSK 3MHz CH-High, 1 RB
716MHz~717MHz

gtlent Spectram Analyzer - Segt S

E 5.0000 z Hg Typa: RS
Start Froq 715.000000 MHz_ N - rruame P B
Artarc 40 4B

Rl 23.00 dBm

15.000 MHz - ) ) - ) Stop 718.000 MHz,
5 BW 30 kHz FVBW 100 kHz* Sweep 4.13 ms (1001 pis))

T16.000 Mz |
T17.000 Miriz|

gtlent Spectram Analyzer - Segt S

Center Fraq 699.000000 MHz

Wbl g
IFGainch ow Astarc 40 4B

Avg Type: RS
Trig: Fras Run vglHald=> 1000000

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.27 ms (1001 pis)

Center 639.000 MHz

#Res BW 100 kHz #VBW 300 kHz*

gtlent Spectram Analyzer - Segt S

Center Frag 716.000000 MHz Avg Type: RMS
: O Wobe e TH: Fras Run vglHold=» 4007800
IFGaiecl o Artarc 40 9B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.27 ms (1001 pts)

Center 716.000 MHz

#Res BW 100 kHz #VBW 300 kHz*
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~___J FCC RF Test Report

Report No: R1806A0301-R3V1

LTE Band 12 QPSK 5MHz CH-Low, 1 RB

Agilent Spectram Analyzes - Smept 5

[ 99.000000 MHz Avg Type: RMS
Canter Frag 69300000 M Trig: Fras Aun AvgiHold= 10100

Wbl g
IFGainch ow Astarc 40 4B

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.27 ms (1001 pis)

Center 639.000 MHz

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 12 QPSK 5MHz CH-High, 1 RB

[P ——
[ q 716.000000 MHz Arg Type: RS
Cahtar.Lead £16.00000 M Trig: Fras Run AvgiHold> 190/100.

Wbl g
IFGainch ow Artarc 40 4B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.27 ms (1001 pts)

Center 716.000 MHz

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 12 QPSK 5MHz CH-Low, 100%RB

P ———
Center Fraq 699.000000 MHz Avg Type: RMS
P Trig: Fras Run AvglHald= B000

Wbl g
IFGainch ow Astarc 40 4B

Ref 23.00 dBm

Center 639.000 MHz
#Res BW 100 kHz

" Span 10.00 MHz

#VBW 300 KHZ* Sweep 1.27 ms (1001 pts)

LTE Band 12 QPSK 5MHz CH-High, 100%RB

P ———
Center Frag 716.000000 MHz Avg Type: RMS
: P Trig:Fres Run AvglHald= B000

Wbl g
IFGainch ow Artarc 40 4B

Ref 23.00 dBm

Center 716.000 MHz
#Res BW 100 kHz

" Span 10.00 MHz |

#VBW 300 KHZ* Sweep 1.27 ms (1001 pts)

LTE Band 12 QPSK 10MHz CH-Low, 1 RB

Agilent Spectram Analyzes - Smept 5

Center Fraq 699.000000 MHz Avg Type: RMS
PIO; Woda Ly 17i0: Fras Run AvgiHold=> B0F10.
IFGaiecl o Artarc 40 4B

Ref 23.00 dBm

Center 639.000 MHz
#Res BW 100 kHz

" Span 10.00 MHz
Sweep 1.27 ms (1001 pis)

#VBW 300 kHz*

LTE Band 12 QPSK 10MHz CH-High, 1 RB

Agilent Spectram Analyzes - Smept 5

Center Frag 716.000000 MHz Avg Type: RMS
: PO Wode gt 17i: Fras Run AvglHald= B000
IFGaiecl o Artarc 40 9B

Ref 23.00 dBm

Center 716.000 MHz
#Res BW 100 kHz

" Span 10.00 MHz |

#VBW 300 KHZ* Sweep 1.27 ms (1001 pts)

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R

Page 74 of 176

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




~___J FCC RF Test Report

Report No: R1806A0301-R3V1

LTE Band 12 QPSK 10MHz CH-Low, 100%RB

gtlent Spectram Analyzer - Segt S

Center Fraq 699.000000 MHz
i wids o Trig: Fras Run
IFGaiecl o Artarc 40 4B

Avg Type: RS
vglHald=> 1000000

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.27 ms (1001 pis)

Center 639.000 MHz

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 12 QPSK 10MHz CH-High, 100%RB

gtlent Spectram Analyzer - Segt S

Center Frag 716.000000 MHz

Avg Type: RS
e Y Trig: Fras Run AvalHold= 1004100
IFGaincl ow

Atarc 40 9B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.27 ms (1001 pts)

Center 716.000 MHz

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 12 16QAM 1.4MHz CH-Low, 1 RB

gtlent Spectram Analyzer - Segt S

Center Fraq 699.000000 MHz
Wi Trig: Fras Run

Aeg Type: RS
e AvglHold:> 4000160
IFGaiecl o Acterc 40 @B

Ref 23.00 dBm

Center 639.000 MHz
#Res BW 100 kHz

" Span 10.00 MHz

#VBW 300 KHZ* Sweep 1.27 ms (1001 pts)

LTE Band 12 16QAM 1.4MHz CH-High, 1 RB

gtlent Spectram Analyzer - Segt S

Center Frag 716.000000 MHz
Wi Trig: Fras Run

Aeg Type: RS
e AvglHold:> 4000160
IFGaiecl o Acterc 40 @B

Ref 23.00 dBm

Center 716.000 MHz
#Res BW 100 kHz

" Span 10.00 MHz |

#VBW 300 KHZ* Sweep 1.27 ms (1001 pts)

LTE Band 12 16QAM 1.4MHz CH-Low, 1 RB
698MHz~699MHz

gtlent Spectram Analyzer - Segt S

Start Freq 697.000000 MHz
p Trig: Fras Run

Avg Type: RS
[ Wit L AvgiHold>R0H00
TF Gk ow ]

657,000 MHz

Stop 700.000 MHZ,

#VBW 100 kHz* 1001 pts)

LTE Band 12 16QAM 1.4MHz CH-High, 1 RB
716MHz~717MHz

gtlent Spectram Analyzer - Segt S

Start Freq 715.000000 MHz
p Trig: Fras Run

Avg Type: RS
[ Wit L AvgiHold>R0H00
TF Gk ow Atanc 40 48

Rl 23.00 dBm

15.000 MHz
5 BW 30 kHz

Stop 718.000 MHz,

#VBW 100 KHz" Sweep 4.13 ms (1001 pis)

T16.000 Mz |
T17.000 Miriz|

23843 dBen |
£1.706 dBm.
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~___J FCC RF Test Report

Report No: R1806A0301-R3V1

LTE Band 12 16QAM 1.4MHz CH-Low, 100%RB

gtlent Spectram Analyzer - Segt S

Center Fraq 699.000000 MHz
i wids o Trig: Fras Run
IFGaiecl o Artarc 40 4B

Avg Type: RS
vglHald=> 1000000

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.27 ms (1001 pis)

Center 639.000 MHz

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 12 16QAM 1.4MHz CH-High, 100%RB

gtlent Spectram Analyzer - Segt S

Center Frag 716.000000 MHz

Avg Type: RS
e Y Trig: Fras Run AvalHold= 1004100
IFGaincl ow

Atarc 40 9B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.27 ms (1001 pts)

Center 716.000 MHz

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 12 16QAM 3MHz CH-Low, 1 RB

gtlent Spectram Analyzer - Segt S

Center Fraq 699.000000 MHz
PO Wl Ly Trig: Fras Run
IFGaiecl o Artarc 40 4B

Avg Type: RS
AvgiHold:> 190/100.

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.27 ms (1001 pis)

Center 639.000 MHz

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 12 16QAM 3MHz CH-High, 1 RB

gtlent Spectram Analyzer - Segt S

Center Frag 716.000000 MHz
Wi Trig: Fras Run

Aeg Type: RS
e AvglHold:> 4000160
IFGaiecl o Acterc 40 @B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.27 ms (1001 pts)

Center 716.000 MHz

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 12 16QAM 3MHz CH-Low, 1 RB
698MHz~699MHz

gtlent Spectram Analyzer - Segt S

Start Freq 697.000000 MHz
p Trig: Fras Run

Avg Type: RS
[ Wit L AvgiHold>R0H00
TF Gk ow ]

Stop 700.000 MHZ,
1001 pts)

657,000 MHz

#VBW 100 kHz*

LTE Band 12 16QAM 3MHz CH-High, 1 RB
698MHz~699MHz

gtlent Spectram Analyzer - Segt S

Start Freq 715.000000 MHz
p Trig: Fras Run

Avg Type: RS
[ Wit L AvgiHold>R0H00
TF Gk ow Atanc 40 48

Rl 23.00 dBm

Stop 718.000 MHz,
Sweep 4.13 ms (1001 pis))

15.000 MHz
5 BW 30 kHz #VEW 100 kHz*

T16.000 Mz |
T17.000 Miriz|
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LTE Band 12 16QAM 3MHz CH-Low, 100%RB

Agilent Spectram Analyzes - Smept 5

Center Fraq 699.000000 MHz
i wids o Trig: Fras Run
IFGaiecl o Artarc 40 4B

Avg Type: RS
AvgiHold:> 190/100.

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.27 ms (1001 pis)

Center 639.000 MHz

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 12 16QAM 3MHz CH-High, 100%RB

Agilent Spectram Analyzes - Smept 5

Center Frag 716.000000 MHz
Py

Wbl g
IFGainch ow

Avg Type: RS
AvgiHold:> 190/100.

Trig: Fras Run
Atanc 40 48

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.27 ms (1001 pts)

Center 716.000 MHz

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 12 16QAM 5MHz CH-Low, 1 RB

Agilent Spectram Analyzes - Smept 5

Center Fraq 699.000000 MHz
Wi Trig: Fras Run

g Typa: RMS
Ve T #wgiHald=» 100/ 100
[FGainclow © Aatarc 40 98

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.27 ms (1001 pis)

Center 639.000 MHz

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 12 16QAM 5MHz CH-High, 1 RB

Agilent Spectram Analyzes - Smept 5

Center Frag 716.000000 MHz
Wi Trig: Fras Run

Type: RMS
Ve T #wgiHald=» 100/ 100
IFGainclow ° Aatarc 40 9B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.27 ms (1001 pts)

Center 716.000 MHz

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 12 16QAM 5MHz CH-Low, 100%RB

Agilent Spectram Analyzes - Smept 5

[ 99.000000 MHz Avg Type: RMS.
Caniar Eri Bes 0000 "0_‘.—“ " Trig:Fras Run AvglHold:> 1004100

IFGainch ow Astarc 40 4B

Ref 23.00 dBm

Center 639.000 MHz
#Res BW 100 kHz

" Span 10.00 MHz
Sweep 1.27 ms (1001 pis)

#VBW 300 kHz*

LTE Band 12 16QAM 5MHz CH-High, 100%RB

Agilent Spectram Analyzes - Smept 5

[ 716.000000 MHz Avg Type: RMS
Centeor Frag 716.000000 "0.*_“ e . w0

IFGainch ow Artarc 40 4B

Ref 23.00 dBm

Center 716.000 MHz
#Res BW 100 kHz

" Span 10.00 MHz |

#VBW 300 KHZ* Sweep 1.27 ms (1001 pts)
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LTE Band 12 16QAM 10MHz CH-Low, 1 RB

gtlent Spectram Analyzer - Segt S

Center Fraq 699.000000 MHz

Wbl g
IFGainch ow

Avg Type: RS
vglHald=> 1000000

Trig: Fras Run
L]

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.27 ms (1001 pis)

Center 639.000 MHz

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 12 16QAM 10MHz CH-High, 1 RB

gtlent Spectram Analyzer - Segt S

Center Frag 716.000000 MHz

Avg Type: RS
e Y Trig: Fras Run AvalHold= 1004100
IFGaincl ow

Atarc 40 9B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.27 ms (1001 pts)

Center 716.000 MHz

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 12 16QAM 10MHz CH-Low, 100%RB

gtlent Spectram Analyzer - Segt S

Center Fraq 699.000000 MHz
P,

Wbl g
IFGainch ow

Avg Type: RS
AvgiHold:> 190/100.

Trig: Fras Run
L]

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.27 ms (1001 pis)

Center 639.000 MHz

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 12 16QAM 10MHz CH-High, 100%RB

gtlent Spectram Analyzer - Segt S

Center Frag 716.000000 MHz
FR0 ede o Trig: Fras Run
IFGaiecl o Artarc 40 9B

Avg Type: RS
AvgiHold:> 190/100.

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.27 ms (1001 pts)

Center 716.000 MHz

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 13 QPSK 5MHz CH-Low, 1 RB
(763MHz ~775MHz)

gtlent Spectram Analyzer - Segt S

Start Freq 760.000000 MHz

Hwg Type: BMS
i Ly TG Fres Run AvglHald= H000
IFGainch ow

Aatarc 80 48

760,000 MHz

Stop 777.000 MHZ,
Sweep 21 1001 pts)

T63.000 Mz |
75000 Miriz|

LTE Band 13 QPSK 5MHz CH-Low, 1 RB
(775MHz ~777MHz)

gtlent Spectram Analyzer - Segt S

Start Freq 770.000000 MHz
p Trig: Fras Run

Avg Type: RS
[ Wit L AvgiHold>R0H00
TF Gk ow Atanc 40 48

Rl 23.00 dBm

70,000 MHz

70 Stop 780.000 MHz,
5 BW 100 kHz

#VBW 300 KHz" Sweep 1.27 ms (1001 pis)
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LTE Band 13 QPSK 5MHz CH-High, 1 RB LTE Band 13 QPSK 5MHz CH-High, 1 RB
(787MHz ~793MHz) (793MHz ~805MHz)

Agtlent Spectrum Analyzer - Smept 54 Agtlent Spectrum Analyzer - Smept 54

L - . s Ty, P F B.0000 z Avg Type: RMS
Siact FradLIBA000DN0 ANLE Trig: Fres Run Ao 101100 Siact Frad. /B 000000 INtE Trigi Frea Rin Ao 101100

 Wode Ly . a Ly
WGaieclow — Atenc 40 48 | WFGabclow  Atarc 40 4B

Ref 23,00 dBm

Stop 795.000 MHZ, BE.00 MHz ) - - ) - Stop 808.00 MHz
#VEW 300 kHz* Sweep 140 ms (1001 pts) lwRes BW 10 kHz Sweep 604 ms (1001 pts)

Agilerst Spectram Analyzer - Seept 54 Agilerst Spectram Analyzer - Seept 54
Start Freq 770.000000 MHz

WO Wik
IFGabnch ow

Start Freq 760.000000 MHz

Aeg Type: RS Aeg Type: RS
Trig: Fras Run AvgiHold> 1001160 Trig:Fras Run AvglHold> 100010
At

Ly
IFGainckow Astarc 40 4B

Ref 23,00 dBm

760,000 MHz
W 10 KMz FVBW 30 kHz*

LTE Band 13 QPSK 5MHz CH-High, 100%RB
(787MHz ~793MHz)

Agtlent Spectrum Analyzer - Smept 54

Hwg Type: BMS
Trig: Fras Run vglHold=» 4007800
Acterc 40 4B

E 000 z Hg Typa: RS
Start Freq 784.000000 MH 1 Trig: Fres Run «.wi’i‘?-»m-m

" atanc 40 08

BE.00 MHz - ) - - " Stop 808.00 MHz
5 BW 10 kHz Sweep 604 ms (1001 pts)

784.000 MHz - ) ) - ) Stop 795.000 MHZ,
5 BW 100 kHz FVBW 300 kHz* Sweep 140 ms (1001 pts)

787,000 Mz |
783,000 Mz

Slemuannuns

=

|
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LTE Band 13 QPSK 10MHz CH-Low, 1 RB
(763MHz ~775MHz)

Agtlent Spectrum Analyzer - Smept 54

Start Freq 760.000000 MHz Avg Type: RMS
Fam Ly Trig:FresRun
IFGaiscl ow Artarc 40 4B

vglHold=» 4007800

Ref 23,00 dBm

760.000 MHz - ) - - " Stop 77
5 BW 10 kHz FVBW 30 kHz* Sweep 210 m:

T63.000 MHz| 60,5604 dBm |
75000 Mz 57655 dBm.

LTE Band 13 QPSK 10MHz CH-Low, 1 RB
(775MHz ~777MHz)

Agtlent Spectrum Analyzer - Smept 54

C 0.0000: z I Tesc FIAE
Start Freq 770.000000 MH: 1 W Fres Bun «.wi’i‘?-»m-m
Astanc 40 4B

Ref 23,00 dBm

Stop 780.000 MHZ]
Sweep 1.27 ms (1001 pis)

48362 dBen |
31376 dBm.

LTE Band 13 QPSK 10MHz CH-High, 1 RB
(787MHz ~793MHz)

Agtlent Spectrum Analyzer - Smept 54

E 000 z Hg Typa: RS
Start Freq 784.000000 MH SN 5 Fras Fun «.wi’i‘?-»m-m
IFGaincl ow Acterc 40 4B

Ref 23,00 dBm

Stop 795.000 MHz|

#VBW 300 kHz* Sweep 140 ms (1001 pis)

Agtlent Spectrum Analyzer - Smept 54

Start Freq 788.000000 MHz
O Trig: Fres Run

Aeg Type: RS
~nes AvglHold:> 4000160
IFGaiscl ow Artarc 40 4B

Ref 23,00 dBm

BE.00 MHz - ) - - " Stop 808.00 MHz
Sweep 604 ms (1001 pis)

Avg Type: RS
AvgiHold:> 190/100.

Fam g Trig:Fras Run
IFGainclow ~ Adtarc 40 98

760,000 MHz

5 BW 10 kHz #VBW 30 kHz*

000 MHz| 50,858 dBe |
Mz 51462 dBm

70,000 MHz

WRes BW 100 kHz #VBW 300 kHz*
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LTE Band 13 QPSK 10MHz CH-High, 100%RB
(787MHz ~793MHz)

Agtlent Spectrum Analyzer - Smept 54

Avg Type: RS
AvgiHold:> 190/100.

Start Freq 784.000000 MHz
P wde o Trig: Fres Run
IFGaiscl ow Artarc 40 4B

Stop 795.000 MHz|

#VBW 300 kHz* Sweep 140 ms (1001 pis)

LTE Band 13 QPSK 10MHz CH-High, 100%RB
(793MHz ~805MHz)

Agtlent Spectrum Analyzer - Smept 54

Start Freq 788.000000 MHz
Pr Ta e Trig:Fres Run
IFGaiscl ow Artarc 40 4B

Avg Type: RS
AvgiHold:> 190/100.

Ref 23,00 dBm

Stop B08.00 MHz|
Sweep 6504 ms (1001 pis)

88,00 MHz
5 BW 10 kHz

LTE Band 13 16QAM 5MHz CH-Low, 1 RB
(763MHz ~775MHz)

Agtlent Spectrum Analyzer - Smept 54

Start Freq 760.000000 MHz
e Trig:Fres Run
IFGaiscl ow Artarc 40 4B

Avg Type: RS
AvgiHold:> 190/100.

760,000 MHz

N 10 kHz #VBW 30 kHz*

Agtlent Spectrum Analyzer - Smept 54

Start Freq 770.000000 MHz
T W g
IFGaisck ow

Avg Type: RS
AvgiHold:> 190/100.

Trig: Fras Run
At

Ref 23,00 dBm

#VBW 300 kHz*

MHz| 47479 dBm|
-17.244 dBm

LTE Band 13 16QAM 5MHz CH-High, 1 RB
(787MHz ~793MHz)

Agtlent Spectrum Analyzer - Smept 54

E 000 z Hg Typa: RS
Start Freq 784.000000 MH 1 W Fras Bun «.wi’i‘?-»m-m
Acterc 40 4B

Stop 795.000 MHz,
Sweep 140 ms (1001 pis)

784,000 MHz
5 BW 100 kHz

#VBW 300 kHz*

787,000 Mz |
783,000 Mz

LTE Band 13 16QAM 5MHz CH-High, 1 RB
(793MHz ~805MHz)

Agtlent Spectrum Analyzer - Smept 54

E 8.0000 z Aeg Type: RS
Start Freq 788.000000 MH Trig: Fres Run «.wi’i‘?-»m-m

Fast Ly
IFGainckow Astarc 40 4B

Stop B08.00 MHz|
Sweep 6504 ms (1001 pis)

88,00 MHz
5 BW 10 kHz

HiBemunonuns

=

|
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LTE Band 13 16QAM 5MHz CH-Low, 100%RB
(763MHz ~775MHz)

Agtlent Spectrum Analyzer - Smept 54

Start Freq 760.000000 MHz Avg Type: RMS
Fam Ly Trig:FresRun
IFGaiscl ow Artarc 40 4B

vglHold=» 4007800

760,000 MHz
BW 10 kHz

Besuaonul

LTE Band 13 16QAM 5MHz CH-Low, 100%RB
(775MHz ~777MHz)

Agtlent Spectrum Analyzer - Smept 54

C 0.0000: z I Tesc FIAE
Start Freq 770.000000 MH: 1 Trig: Fres Run «.wi’i‘?-»m-m

" daterc 40 0B

Stop 780.000 MHz,
Sweep 1. {1001 pis)

000 MHz

BW 100 kHz #VBW 300 kHz*

LTE Band 13 16QAM 5MHz CH-High, 100%RB
(787MHz ~793MHz)

Agtlent Spectrum Analyzer - Smept 54

Start Freq 784.000000 MHz
D Trig: Fras Aun

Aeg Type: RS
e AvglHold:> 4000160
IFGaiscl ow Artarc 40 4B

Ref 23,00 dBm

784,000 MHz
BW 100 kHz

Stop 795.000 MHz|

#VBW 300 kHz* Sweep 140 ms (1001 pis)

TH7.000 MiHz |
793,000 Wiz

LTE Band 13 16QAM 5MHz CH-High, 100%RB
(793MHz ~805MHz)

Agtlent Spectrum Analyzer - Smept 54

Start Freq 788.000000 MHz
Pr Ta e Trig:Fres Run
IFGaiscl ow Artarc 40 4B

Aeg Type: RS
AvglHold:> 4000160

Ref 23,00 dBm

LTE Band 13 16QAM 10MHz CH-Low, 1 RB
(763MHz ~775MHz)

Agtlent Spectrum Analyzer - Smept 54

Start Freq 760.000000 MHz
Trig: Fras Run

Aeg Type: RMS
g AvgiHold> 1001160
IFGainch ow Acterc 40 4B

Ref 23,00 dBm

760,000 MHz
BW 10 kHz

LTE Band 13 16QAM 10MHz CH-Low, 1 RB
(775MHz ~777MHz)

Agtlent Spectrum Analyzer - Smept 54

[ 0.0000 z Hvg Type: RMS
Siact Frad.Z 000000 At W0 wisde o Trig: Fras Run #wgiHald=» 100/ 100
IFGaiscl ow Acterc 40 4B

Ref 23,00 dBm

Stop 780.000 MHz]

#VBW 300 KHz" Sweep 1. {1001 pis)
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LTE Band 13 16QAM 10MHz CH-High, 1 RB
(787MHz ~793MHz)

Agtlent Spectrum Analyzer - Smept 54

Start Freq 784.000000 MHz
PO Wede
IFGaiscl ow

Avg Type: RS
AvgiHold:> 190/100.

Trig: Fras Run
]

Stop 795.000 MHz|

1 784,000 MHz
Sweep 140 ms (1001 pts)

BW 100 kHz #VBW 300 kHz*
THT7.000 MHz|
793000 Miriz.

] | "y
| SEr T

LTE Band 13 16QAM 10MHz CH-High, 1 RB
(793MHz ~805MHz)

Agtlent Spectrum Analyzer - Smept 54

Start Freq 788.000000 MHz
[

Aeg Type: RS
~nes AvglHold:> 4000160
IFGaiscl ow

Trig: Fras Run
Atanc 40 48

788,00 MHz

BiBemuaenunm

=

|

LTE Band 13 16QAM 10MHz CH-Low, 100%RB
(763MHz ~775MHz)

Agtlent Spectrum Analyzer - Smept 54

Start Freq 760.000000 MHz
Trig: Fras Run

Aeg Type: RS
~nes AvglHold:> 4000160
IFGaiscl ow Artarc 40 4B

Start 760,000 MHz

£0.963 dBen |
51445 dBm.

Besuaonul- i

LTE Band 13 16QAM 10MHz CH-Low, 100%RB
(775MHz ~777MHz)

Agtlent Spectrum Analyzer - Smept 54

E 0.0000 z Hg Typa: RS
Start Freq 770.000000 MH: SN g Fras Fun «.wi’i‘?-»m-m
IFGaincl ow Adta

Stop 780.000 MHz]

#VBW 300 KHz" Sweep 1. {1001 pis)

2] 41508 dBen |
z 34,334 dBm.

LTE Band 13 16QAM 10MHz CH-High, 100%RB
(787MHz ~793MHz)

Agtlent Spectrum Analyzer - Smept 54

E 000 z Hg Typa: RS
Start Freq 784.000000 MH S . Fras Run «.wi’i‘?-»m-m
IFGaincl ow

" atanc 40 08

Ref 23,00 dBm

784,000 MHz
BW 100 kHz

#VBW 300 kHz*

TH7.000 MiHz |
793,000 Wiz

SBesuanaun

=

|

LTE Band 13 16QAM 10MHz CH-High, 100%RB
(793MHz ~805MHz)

Agtlent Spectrum Analyzer - Smept 54

C B.0000 z Arg Typs: RMS
Start Freq 788.000000 MH AvalHond> 00FK0

Famt g Trig: Fras Run
Gk ow

Atarc 40 9B

Ref 23,00 dBm

Stop §
Sweep 604
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LTE Band 66 QPSK 1.4MHz CH-Low, 1 RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.710000000 GHz
P,

L Wbl g
IFGainch ow

Avg Type: RS
AvgiHold:> 190/100.

Trig: Fras Run
L]

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 54.4 ms (1001 pis)

Center 1.710000 GHz _

#Res BW 15 kHz #VBW 51 kHz*

LTE Band 66 QPSK 1.4MHz CH-High, 1 RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.780000000 GHz
P,

g Typa: RMS
e o Trig:Fras Run #wgiHald=» 100/ 100
IF Gk ow

Atarc 40 9B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 544 ms (1001 pts)

Center 1.780000 GHz _

#Res BW 15 kHz #VBW 51 kHz*

LTE Band 66 QPSK 1.4MHz CH-Low, 100%RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.710000000 GHz
P,

L Wbl g
IFGainch ow

Avg Type: RS
AvgiHold:> 190/100.

Trig: Fras Run
L]

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 54.4 ms (1001 pis)

Center 1.710000 GHz _

#Res BW 15 kHz #VBW 51 kHz*

LTE Band 66 QPSK 1.4MHz CH-High, 100%RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.780000000 GHz
T wde g Trig:Fres Run
IFGaiecl o Artarc 40 9B

Avg Type: RS
AvgiHold:> 190/100.

Ref 23.00 dBm

Center 1.780000 GHz _
#Res BW 15 kHz

" Span 10.00 MHz |

#VBW 51 kHZ" Sweep 54.4 ms (1001 pts)

LTE Band 66 QPSK 3MHz CH-Low, 1 RB

Agilent Spectram Analyzes - Smegt 54

[ 71000000 z Avg Typa: BMS
Centeor Frag 1.710000000 'o.w'-u W FoasRun -lmecm‘-»\m-m

IFGainch ow Astarc 40 4B

Ref 23.00 dBm

Center 1.710000 GHz _
#Res BW 30 kHz

~Span 10.00 MHz
Sweep 13.7 ms (1001 pis)

#VBW 100 kHz*

LTE Band 66 QPSK 3MHz CH-High, 1 RB

Agilent Spectram Analyzes - Smegt 54

[ 7E000000 z Avg Typa: BMS
Centeor Frag 1.780000000 'o.w'-u i -lmecm‘-»\m-m

IFGainch ow Artarc 40 4B

Ref 23.00 dBm

Center 1.780000 GHz _
#Res BW 30 kHz

"~ Span 10.00 MHz |

#VBW 100 KHz* Sweep 13.7 ms (1001 pts)

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R Page 84 of 176

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




~___J FCC RF Test Report

Report No: R1806A0301-R3V1

LTE Band 66 QPSK 3MHz CH-Low, 100%RB

Agtlent Spectrum Analyres - Sept Sk
Centor Frag 1.710000000 GHz
i Trig: Fras Aun

L Wbl g
IFGainch ow Astarc 40 4B

Ref 23.00 dBm

Center 1.710000 GHz _

#Res BW 30 kHz #VBW 100 kHz*

Avg Type: RS
AvgiHold:> 190/100.

~Span 10.00 MHz
Sweep 13.7 ms (1001 pts)

LTE Band 66 QPSK 3MHz CH-High, 100%RB

T

Cnnmr Frag 1.780000000 GHz
T W

o Trig: Fras Run
FGaindow

Atarc 40 9B

Ref 23.00 dBm

Center 1.780000 GHz _

#Res BW 30 kHz #VBW 100 kHz*

Ay Typa:
-lwllHuld-»\m-m

"~ Span 10.00 MHz |
Sweep 13.7 ms (1001 pts)

T

Cnnmr Frag 1.710000000 GH*
e orte T Trig: Fras Fun
Faink o L]

Ref 23.00 dBm

Center 1710000 GHz _

#Res BW 51 kHz #VBW 160 kHz*

Avg Type: RS
AvgiHold:> 190/100.

" Span 10.00 MHz
Sweep 473 ms (1001 pts)

T

Cnnmr Frag 1.780000000 GH*
e wte o Trig: Fras Fun
Faink o Atanc 40 48

Ref 23.00 dBm

Center 1.780000 GHz _

#Res BW 51 kHz #VBW 160 kHz*

Avg Type: RS
AvgiHold:> 190/100.

"~ Span 10.00 MHz |
Sweep 473 ms (1001 pis)

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.710000000 GHz
PO Wl Ly Trig: Fras Run

(FGainiow © Attanc 40 9B

Ref 23.00 dBm

Center 1710000 GHz _

#Res BW 51 kHz #VBW 160 kHz*

Type: RMS
AvgiHold:> 190/100.

" Span 10.00 MHz
Sweep 4.73 ms (1001 pis)

T

Cnnmr Frag 1.780000000 GHz
TG e o Trig: Fras Run

(FGainiow © Attanc 40 6B

Ref 23.00 dBm

Center 1.780000 GHz _

#Res BW 51 kHz #VBW 160 kHz*

Type: RMS
AvgiHold:> 190/100.

"~ Span 10.00 MHz |
Sweep 4.73 ms (1001 pts)

TA Technology (Shanghai) Co., Ltd.
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LTE Band 66 QPSK 10MHz CH-Low, 1 RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.710000000 GHz
e e e Trig:Fres Run
IFGaiecl o Artarc 40 4B

Avg Type: RS
AvgiHold:> 190/100.

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.27 ms (1001 pis)

Center 1.710000 GHz _

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 66 QPSK 10MHz CH-High, 1 RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.780000000 GHz
P,

g Typa: RMS
e o Trig:Fras Run #wgiHald=» 100/ 100
IF Gk ow

Atarc 40 9B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.27 ms (1001 pts)

Center 1.780000 GHz _

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 66 QPSK 10MHz CH-Low, 100%RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.710000000 GHz
i Trig: Fras Aun

g Typa: RMS
e #wgiHald=» 100/ 100
[FGainclow © Aatarc 40 98

Ref 23.00 dBm

Center 1.710000 GHz _
#Res BW 100 kHz

" Span 10.00 MHz

#VBW 300 KHZ* Sweep 1.27 ms (1001 pts)

LTE Band 66 QPSK 10MHz CH-High, 100%RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.780000000 GHz
i Trig: Fres Run

g Typa: RMS
e #wgiHald=» 100/ 100
IFGainclow ° Aatarc 40 9B

Ref 23.00 dBm

Center 1.780000 GHz _
#Res BW 100 kHz

" Span 10.00 MHz |

#VBW 300 KHZ* Sweep 1.27 ms (1001 pts)

LTE Band 66 QPSK 15MHz CH-Low, 1 RB

Agilent Spectram Analyzes - Smegt 54

[ 71000000 z Avg Typa: BMS
Centeor Frag 1.710000000 'o.w'-u W FoasRun -lmecm‘-»\m-m

IFGainch ow Astarc 40 4B

Ref 23.00 dBm

Center 1710000 GHz _
#Res BW 150 kHz

" Span 10.00 MHz
Sweep 1.00 ms (1001 pis)

#VBW 510 kHz*

LTE Band 66 QPSK 15MHz CH-High, 1 RB

Agilent Spectram Analyzes - Smegt 54

[ 7E000000 z Avg Typa: BMS
Centeor Frag 1.780000000 'o.w'-u i -lmecm‘-»\m-m

IFGainch ow Artarc 40 4B

Ref 23.00 dBm

Center 1.780000 GHz
#Res BW 150 kHz

" Span 10.00 MHz |

#VBW 510 kHZ* Sweep 1.00 ms (1001 pts)
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LTE Band 66 QPSK 15MHz CH-Low, 100%RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.710000000 GHz
e e e Trig:Fres Run
IFGaiecl o Artarc 40 4B

Avg Type: RS
AvgiHold:> 190/100.

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.00 ms (1001 pis)

Center 1710000 GHz _

#Res BW 150 kHz #VBW 510 kHz*

LTE Band 66 QPSK 15MHz CH-High, 100%RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.780000000 GHz
7 Trig: Fras Run

g Typa: RMS
e #wgiHald=» 100/ 100
IFGainclow ° Aatarc 40 9B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.00 ms (1001 pts)

Center 1.780000 GHz

#Res BW 150 kHz #VBW 510 kHz*

LTE Band 66 QPSK 20MHz CH-Low, 1 RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.710000000 GHz
i Trig: Fras Aun

Type: RMS
e #wgiHald=» 100/ 100
[FGainclow © Aatarc 40 98

Ref 23.00 dBm

Center 1.710000 GHz _
#Res BW 200 kHz

" Span 10.00 MHz

#VBW 620 kHZ* Sweep 1.00 ms (1001 pts)

LTE Band 66 QPSK 20MHz CH-High, 1 RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.780000000 GHz
i Trig: Fres Run

g Typa: RMS
e #wgiHald=» 100/ 100
IFGainclow ° Aatarc 40 9B

Ref 23.00 dBm

Center 1.780000 GHz _
#Res BW 200 kHz

" Span 10.00 MHz |

#VBW 620 kHZ* Sweep 1.00 ms (1001 pts)

LTE Band 66 QPSK 20MHz CH-Low, 100%RB

Agilent Spectram Analyzes - Smegt 54

[ 71000000 z Fvg Type: RMS
Conter Frag 1710000000 .0_,\.-_“ " Trig:Fras Run AvgiHold= 10100
IFGaincl ow Acterc 40 @B

Ref 23.00 dBm

Center 1.710000 GHz _
#Res BW 200 kHz

" Span 10.00 MHz
Sweep 1.00 ms (1001 pis)

#VBW 620 kHz*

LTE Band 66 QPSK 20MHz CH-High, 100%RB

Agilent Spectram Analyzes - Smegt 54

[ 78000000 z Fvg Type: RMS
Conter Frag 17R00000M0 .0_,\.-_“ " Trig:Fras Run AvgiHold= 10100
IFGaincl ow Acterc 40 @B

Ref 23.00 dBm

Center 1.780000 GHz _
#Res BW 200 kHz

" Span 10.00 MHz |

#VBW 620 kHZ* Sweep 1.00 ms (1001 pts)
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LTE Band 66 16QAM 1.4MHz CH-Low, 1 RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.710000000 GHz
P,

L Wbl g
IFGainch ow

Avg Type: RS
AvgiHold:> 190/100.

Trig: Fras Run
L]

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 54.4 ms (1001 pis)

Center 1.710000 GHz _

#Res BW 15 kHz #VBW 51 kHz*

LTE Band 66 16QAM 1.4MHz CH-High, 1 RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.780000000 GHz
P,

g Typa: RMS
e o Trig:Fras Run #wgiHald=» 100/ 100
IF Gk ow

Atarc 40 9B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 544 ms (1001 pts)

Center 1.780000 GHz _

#Res BW 15 kHz #VBW 51 kHz*

LTE Band 66 16QAM 1.4MHz CH-Low, 100%RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.710000000 GHz
P,

Type: RMS
vt AglHold> 100010
IFGaincl ow

Trig: Fras Run
L]

Ref 23.00 dBm

Center 1.710000 GHz _
#Res BW 15 kHz

" Span 10.00 MHz

#VBW 51 kHZ" Sweep 54.4 ms (1001 pts)

LTE Band 66 16QAM 1.4MHz CH-High, 100%RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.780000000 GHz
P,

L Wbl g
IFGainch ow

Type: RMS
AvgiHold:> 190/100.

Trig: Fras Run
Atanc 40 48

Ref 23.00 dBm

Center 1.780000 GHz _
#Res BW 15 kHz

" Span 10.00 MHz |

#VBW 51 kHZ" Sweep 54.4 ms (1001 pts)

LTE Band 66 16QAM 3MHz CH-Low, 1 RB

Agilent Spectram Analyzes - Smegt 54

[ 71000000 z Avg Typa: BMS
Centeor Frag 1.710000000 'o.w'-u W FoasRun -lmecm‘-»\m-m

IFGainch ow Astarc 40 4B

Ref 23.00 dBm

Center 1.710000 GHz _
#Res BW 30 kHz

~Span 10.00 MHz
Sweep 13.7 ms (1001 pis)

#VBW 100 kHz*

LTE Band 66 16QAM 3MHz CH-High, 1 RB

Agilent Spectram Analyzes - Smegt 54

[ 7E000000 z Avg Typa: BMS
Centeor Frag 1.780000000 'o.w'-u i -lmecm‘-»\m-m

IFGainch ow Artarc 40 4B

Ref 23.00 dBm

Center 1.780000 GHz _
#Res BW 30 kHz

"~ Span 10.00 MHz |

#VBW 100 KHz* Sweep 13.7 ms (1001 pts)
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LTE Band 66 16QAM 3MHz CH-Low, 100%RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.710000000 GHz
e e e Trig:Fres Run
IFGaiecl o Artarc 40 4B

Avg Type: RS
AvgiHold:> 190/100.

Ref 23.00 dBm

~Span 10.00 MHz
Sweep 13.7 ms (1001 pis)

Center 1.710000 GHz _

#Res BW 30 kHz #VBW 100 kHz*

LTE Band 66 16QAM 3MHz CH-High, 100%RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.780000000 GHz
P,

L Wbl g
IFGainch ow

Avg Type: RS
AvgiHold:> 190/100.

Trig: Fras Run
Atanc 40 48

Ref 23.00 dBm

"~ Span 10.00 MHz |
Sweep 13.7 ms (1001 pts)

Center 1.780000 GHz _

#Res BW 30 kHz #VBW 100 kHz*

LTE Band 66 16QAM 5MHz CH-Low, 1 RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.710000000 GHz
i Trig: Fras Aun

g Typa: RMS
e #wgiHald=» 100/ 100
[FGainclow © Aatarc 40 98

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 4.73 ms (1001 pis)

Center 1710000 GHz _

#Res BW 51 kHz #VBW 160 kHz*

LTE Band 66 16QAM 5MHz CH-High, 1 RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.780000000 GHz
i Trig: Fres Run

Type: RMS
e #wgiHald=» 100/ 100
IFGainclow ° Aatarc 40 9B

Ref 23.00 dBm

"~ Span 10.00 MHz |
Sweep 4.73 ms (1001 pts)

Center 1.780000 GHz _

#Res BW 51 kHz #VBW 160 kHz*

LTE Band 66 16QAM 5MHz CH-Low, 100%RB

Agilent Spectram Analyzes - Smegt 54

[ 71000000 z Avg Typa: BMS
Centeor Frag 1.710000000 'o.w'-u W FoasRun -lmecm‘-»\m-m

IFGainch ow Astarc 40 4B

Ref 23.00 dBm

Center 1710000 GHz _
#Res BW 51 kHz

" Span 10.00 MHz
Sweep 4.73 ms (1001 pis)

#VBW 160 kHz*

LTE Band 66 16QAM 5MHz CH-High, 100%RB

Agilent Spectram Analyzes - Smegt 54

[ 7E000000 z Avg Typa: BMS
Centeor Frag 1.780000000 'o.w'-u i -lmecm‘-»\m-m

IFGainch ow Artarc 40 4B

Ref 23.00 dBm

Center 1.780000 GHz _
#Res BW 51 kHz

"~ Span 10.00 MHz |

#VBW 160 kHz* Sweep 4.73 ms (1001 pts)
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LTE Band 66 16QAM 10MHz CH-Low, 1 RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.710000000 GHz
e e e Trig:Fres Run
IFGaiecl o Artarc 40 4B

Avg Type: RS
AvgiHold:> 190/100.

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.27 ms (1001 pis)

Center 1.710000 GHz _

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 66 16QAM 10MHz CH-High, 1 RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.780000000 GHz
P,

g Typa: RMS
e o Trig:Fras Run #wgiHald=» 100/ 100
IF Gk ow

Atarc 40 9B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.27 ms (1001 pts)

Center 1.780000 GHz _

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 66 16QAM 10MHz CH-Low, 100%RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.710000000 GHz
i Trig: Fras Aun

g Typa: RMS
e #wgiHald=» 100/ 100
[FGainclow © Aatarc 40 98

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.27 ms (1001 pis)

Center 1.710000 GHz _

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 66 16QAM 10MHz CH-High, 100%RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.780000000 GHz
i Trig: Fres Run

g Typa: RMS
e #wgiHald=» 100/ 100
IFGainclow ° Aatarc 40 9B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.27 ms (1001 pts)

Center 1.780000 GHz _

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 66 16QAM 15MHz CH-Low, 1 RB

Agilent Spectram Analyzes - Smegt 54

[ 71000000 z Avg Typa: BMS
Centeor Frag 1.710000000 'o.w'-u W FoasRun -lmecm‘-»\m-m

IFGainch ow Astarc 40 4B

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.00 ms (1001 pis)

Center 1710000 GHz _

#Res BW 150 kHz #VBW 510 kHz*

LTE Band 66 16QAM 15MHz CH-High, 1 RB

Agilent Spectram Analyzes - Smegt 54

[ 7E000000 z Avg Typa: BMS
Centeor Frag 1.780000000 'o.w'-u i -lmecm‘-»\m-m

IFGainch ow Artarc 40 4B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.00 ms (1001 pts)

Center 1.780000 GHz

#Res BW 150 kHz #VBW 510 kHz*
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LTE Band 66 16QAM 15MHz CH-Low, 100%RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.710000000 GHz
PO Wede
IFGaiecl o

Avg Type: RS
AvgiHold:> 190/100.

Trig: Fras Run
L]

Ref 23.00 dBm

" Span 10.00 MHz

Center 1710000 GHz _
Sweep 1.00 ms (1001 pis)

#Res BW 150 kHz #VBW 510 kHz*

LTE Band 66 16QAM 15MHz CH-High, 100%RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.780000000 GHz

g Typa: RMS
e o Trig:Fras Run #wgiHald=» 100/ 100
IF Gk ow

Atarc 40 9B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.00 ms (1001 pts)

Center 1.780000 GHz

#Res BW 150 kHz #VBW 510 kHz*

LTE Band 66 16QAM 20MHz CH-Low, 1 RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.710000000 GHz
P,

Hvg Type: RMS
vt AglHold> 100010
IFGaincl ow

Trig: Fras Run
L]

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.00 ms (1001 pis)

Center 1.710000 GHz _

#Res BW 200 kHz #VBW 620 kHz*

LTE Band 66 16QAM 20MHz CH-High, 1 RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 1.780000000 GHz
i Trig: Fres Run

g Typa: RMS
e #wgiHald=» 100/ 100
IFGainclow ° Aatarc 40 9B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.00 ms (1001 pts)

Center 1.780000 GHz _

#Res BW 200 kHz #VBW 620 kHz*

LTE Band 66 16QAM 20MHz CH-Low, 100%RB

Agilent Spectram Analyzes - Smegt 54

[ 71000000 z Avg Typa: BMS
Centeor Frag 1.710000000 'o.w'-u W FoasRun ‘h’llﬂm"‘mm

Vi
IFGainch ow Astarc 40 4B

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.00 ms (1001 pis)

Center 1.710000 GHz _

#Res BW 200 kHz #VBW 620 kHz*

LTE Band 66 16QAM 20MHz CH-High, 100%RB

Agilent Spectram Analyzes - Smegt 54

[ 7E000000 z Avg Typa: BMS
Centeor Frag 1.780000000 GH A i Fros Fun -lmecm‘-»\m-m

Vi
IFGainch ow Artarc 40 4B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.00 ms (1001 pts)

Center 1.780000 GHz _

#Res BW 200 kHz #VBW 620 kHz*
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LTE Band 71 QPSK 5MHz CH-Low, 1 RB LTE Band 71 QPSK 5MHz CH-High, 1 RB

Agilent Spectram Analyzes - Smegt 54 Agilent Spectram Analyzes - Smegt 54

[ 63.000000 MHz Avg Type: RS [ q 698.000000 MHz Avg Type: RS
Center Fraq 663.00000! "0 Trig:FraaRun v alHold> 480100 Center Fraq 638, 000001 "0 Trig: Fres Run AvglHald> 4906100

Wbl g Wbl g
IFGainch ow Astarc 40 4B = 1FG bk ow Atarc 40 9B

Ref 23.00 dBm v Ref 23.00 dBm

Center 663.000 MHz - - " Span 10.00 MHz Center 698.000 MHz ) - "~ Span 10.00 MHz |
#Res BW 51 kHz FVBW 160 kHz* Sweep 4.73 ms (1001 pts) #Res BW 51 kHz #VBW 160 kHz* Sweep 4.73 ms (1001 pts)

LTE Band 71 QPSK 5MHz CH-Low, 100%RB LTE Band 71 QPSK 5MHz CH-High, 100%RB

Agilent Spectram Analyzes - Smegt 54 Agilent Spectram Analyzes - Smegt 54

Center Fraq 653.000000 MHz Arg Type: RMS y Center Fraq 638.000000 MHz g Typa: RMS
Fiawieds o Trig: Fras Fun AvgiHold:> 100100 e TN Trig:Fras Run AvgiHald:> 100100
IFGaincl ow Acterc 40 @B = IFGaic ow Acterc 40 @B

Ref 23.00 dBm v Ref 23.00 dBm

Center 663.000 MHz - - " Span 10.00 MHz Center 698.000 MHz ) - "~ Span 10.00 MHz |
#Res BW 51 kHz FVBW 160 kHz* Sweep 4.73 ms (1001 pts) #Res BW 51 kHz #VBW 160 kHz* Sweep 4.73 ms (1001 pts)

LTE Band 71 QPSK 10MHz CH-Low, 1 RB LTE Band 71 QPSK 10MHz CH-High, 1 RB

Agilent Spectram Analyzes - Smegt 54 Agilent Spectram Analyzes - Smegt 54

Center Fraq 653.000000 MHz Arg Type: RMS Center Fraq 638.000000 MHz g Typa: RMS
PO Wide g 170 Frae Runy AvglHold=> B00FK0 0 Woda g TriG: Fras Run AvglHald= B000
IFGaincl ow Acterc 40 @B IFGaic ow Acterc 40 @B

Ref 23.00 dBm . v Ref 23.00 dBm

Center 663.000 MHz - - " Span 10.00 MHz Center 698.000 MHz ) - " Span 10.00 MHz |
#Res BW 100 kHz #VBW 300 kHz* Sweep 1.27 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz* Sweep 1.27 ms (1001 pts)
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LTE Band 71 QPSK 10MHz CH-Low, 100%RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 663.000000 MHz
i wiede e Trig:Fres Run
IFGaiecl o Artarc 40 4B

Avg Type: RS
AvgiHold:> 190/100.

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.27 ms (1001 pis)

Center 663.000 MHz

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 71 QPSK 10MHz CH-High, 100%RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 698.000000 MHz
b Trig: Fras Run

g Typa: RMS
Ve T #wgiHald=» 100/ 100
IFGainclow ° Aatarc 40 9B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.27 ms (1001 pts)

Center 638.000 MHz

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 71 QPSK 15MHz CH-Low, 1 RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 663.000000 MHz
P Trig: Fras Aun

g Typa: RMS
Ve T #wgiHald=» 100/ 100
[FGainclow © Aatarc 40 98

Ref 23.00 dBm

Center 663.000 MHz
#Res BW 150 kHz

" Span 10.00 MHz

#VBW 510 kHZ* Sweep 1.00 ms (1001 pts)

LTE Band 71 QPSK 15MHz CH-High, 1 RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 698.000000 MHz
P Trig: Fres Run

g Typa: RMS
Ve T #wgiHald=» 100/ 100
IFGainclow ° Aatarc 40 9B

Ref 23.00 dBm

Center 638.000 MHz
#Res BW 150 kHz

" Span 10.00 MHz |

#VBW 510 kHZ* Sweep 1.00 ms (1001 pts)

LTE Band 71 QPSK 15MHz CH-Low, 100%RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 663.000000 MHz Avg Type: RMS
PO Wode g 17i: Fras Run AvglHald= B000
IFGaiecl o Artarc 40 4B

Ref 23.00 dBm

Center 663.000 MHz
#Res BW 150 kHz

" Span 10.00 MHz
Sweep 1.00 ms (1001 pis)

#VBW 510 kHz*

LTE Band 71 QPSK 15MHz CH-High, 100%RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 698.000000 MHz Avg Type: RMS
PHO; Wide Ly 17i3: Fras Run AvgiHold=> B0F10.
IFGaiecl o Artarc 40 9B

Ref 23.00 dBm

Center 638.000 MHz
#Res BW 150 kHz

" Span 10.00 MHz |

#VBW 510 kHZ* Sweep 1.00 ms (1001 pts)
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LTE Band 71 QPSK 20MHz CH-Low, 1 RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 663.000000 MHz
i wiede e Trig:Fres Run
IFGaiecl o Artarc 40 4B

Avg Type: RS
AvgiHold:> 190/100.

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.00 ms (1001 pis)

Center 663.000 MHz

#Res BW 200 kHz #VBW 620 kHz*

LTE Band 71 QPSK 20MHz CH-High, 1 RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 698.000000 MHz
Py

g Typa: RMS
e o Trig:Fras Run #wgiHald=» 100/ 100
IF Gk ow

Atarc 40 9B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.00 ms (1001 pts)

Center 638.000 MHz

#Res BW 200 kHz #VBW 620 kHz*

LTE Band 71 QPSK 20MHz CH-Low, 100%RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 663.000000 MHz
P Trig: Fras Aun

g Typa: RMS
Ve T #wgiHald=» 100/ 100
[FGainclow © Aatarc 40 98

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.00 ms (1001 pis)

Center 663.000 MHz

#Res BW 200 kHz #VBW 620 kHz*

LTE Band 71 QPSK 20MHz CH-High, 100%RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 698.000000 MHz
Wi wide o Trig: Fres Run
IFGaiecl o Artarc 40 9B

Type: RMS
AvgiHold:> 190/100.

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.00 ms (1001 pts)

Center 638.000 MHz

#Res BW 200 kHz #VBW 620 kHz*

LTE Band 71 16QAM 5MHz CH-Low, 1 RB

Agilent Spectram Analyzes - Smegt 54

[ 63.000000 MHz Fvg Type: RMS
Ceniar Erag BE2M000 "0_‘.—“ o Trig: Fras Run AvgiHold= 10100

IFGainch ow Astarc 40 4B

Ref 23.00 dBm

Center 663.000 MHz
#Res BW 51 kHz

" Span 10.00 MHz
Sweep 4.73 ms (1001 pis)

#VBW 160 kHz*

LTE Band 71 16QAM 5MHz CH-High, 1 RB

Agilent Spectram Analyzes - Smegt 54

[ 98.000000 MHz Hvg Type: RMS
Cntar. Erad §34:000000 "0_‘.—“ o Trig: Fras Run AvglHold:> 1004100

IFGainch ow Artarc 40 4B

Ref 23.00 dBm

Center 638.000 MHz
#Res BW 51 kHz

"~ Span 10.00 MHz |

#VBW 160 kHz* Sweep 4.73 ms (1001 pts)
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LTE Band 71 16QAM 5MHz CH-Low, 100%RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 663.000000 MHz
i wiede e Trig:Fres Run
IFGaiecl o Artarc 40 4B

Avg Type: RS
AvgiHold:> 190/100.

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 4.73 ms (1001 pis)

Center 663.000 MHz

#Res BW 51 kHz #VBW 160 kHz*

LTE Band 71 16QAM 5MHz CH-High, 100%RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 698.000000 MHz
Py

g Typa: RMS
e o Trig:Fras Run #wgiHald=» 100/ 100
IF Gk ow

Atarc 40 9B

Ref 23.00 dBm

"~ Span 10.00 MHz |
Sweep 4.73 ms (1001 pts)

Center 638.000 MHz

#Res BW 51 kHz #VBW 160 kHz*

LTE Band 71 16QAM 10MHz CH-Low, 1 RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 663.000000 MHz
P Trig: Fras Aun

Type: RMS
Ve T #wgiHald=» 100/ 100
[FGainclow © Aatarc 40 98

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.27 ms (1001 pis)

Center 663.000 MHz

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 71 16QAM 10MHz CH-High, 1 RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 698.000000 MHz
P Trig: Fres Run

g Typa: RMS
Ve T #wgiHald=» 100/ 100
IFGainclow ° Aatarc 40 9B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.27 ms (1001 pts)

Center 638.000 MHz

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 71 16QAM 10MHz CH-Low, 100%RB

Agilent Spectram Analyzes - Smegt 54

[ 63.000000 MHz Fvg Type: RMS
Ceniar Erag BE2M000 M 0! Wida g Trig: Fras Run AvgiHold= 10100

[
IFGainch ow Astarc 40 4B

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.27 ms (1001 pis)

Center 663.000 MHz

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 71 16QAM 10MHz CH-High, 100%RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 698.000000 MHz Avg Type: RMS
PHO; Wide Ly 17i3: Fras Run AvgiHold=> B0F10.
IFGaiecl o Artarc 40 9B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.27 ms (1001 pts)

Center 638.000 MHz

#Res BW 100 kHz #VBW 300 kHz*
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LTE Band 71 16QAM 15MHz CH-Low, 1 RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 663.000000 MHz
i wiede e Trig:Fres Run
IFGaiecl o Artarc 40 4B

Avg Type: RS
AvgiHold:> 190/100.

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.00 ms (1001 pis)

Center 663.000 MHz

#Res BW 150 kHz #VBW 510 kHz*

LTE Band 71 16QAM 15MHz CH-High, 1 RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 698.000000 MHz
Py

g Typa: RMS
e o Trig:Fras Run #wgiHald=» 100/ 100
IF Gk ow

Atarc 40 9B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.00 ms (1001 pts)

Center 638.000 MHz

#Res BW 150 kHz #VBW 510 kHz*

LTE Band 71 16QAM 15MHz CH-Low, 100%RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 663.000000 MHz
P Trig: Fras Aun

g Typa: RMS
Ve T #wgiHald=» 100/ 100
[FGainclow © Aatarc 40 98

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.00 ms (1001 pis)

Center 663.000 MHz

#Res BW 150 kHz #VBW 510 kHz*

LTE Band 71 16QAM 15MHz CH-High, 100%RB

Agilent Spectram Analyzes - Smegt 54

Centor Frag 698.000000 MHz
P Trig: Fres Run

g Typa: RMS
Ve T #wgiHald=» 100/ 100
IFGainclow ° Aatarc 40 9B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.00 ms (1001 pts)

Center 638.000 MHz

#Res BW 150 kHz #VBW 510 kHz*

LTE Band 71 16QAM 20MHz CH-Low, 1 RB

Agilent Spectram Analyzes - Smegt 54

[ 63.000000 MHz Fvg Type: RMS
Ceniar Erag BE2M000 "0_‘.—“ o Trig: Fras Run AvgiHold= 10100

IFGainch ow Astarc 40 4B

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.00 ms (1001 pis)

Center 663.000 MHz

#Res BW 200 kHz #VBW 620 kHz*

LTE Band 71 16QAM 20MHz CH-High, 1 RB

Agilent Spectram Analyzes - Smegt 54

[ 98.000000 MHz Hvg Type: RMS
Cntar. Erad §34:000000 "0_‘.—“ o Trig: Fras Run AvglHold:> 1004100

IFGainch ow Artarc 40 4B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.00 ms (1001 pts)

Center 638.000 MHz

#Res BW 200 kHz #VBW 620 kHz*
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LTE Band 71 16QAM 20MHz CH-Low, 100%RB

Agtlent Spectrum Analyzer - Sevrpe 34

[ 63.000000 MHz Fvg Type: RMS
Center Frag 663.000000 MH: SR . i Fros Fum . w0
IFGaincl ow Acterc 40 @B

v Ref 23.00 dBm

Center 663.000 MHz Span 10.00 MHz |
#Res BW 200 kHz #VBW 620 kHz* Sweep 1.00 ms (1001 pis)

LTE Band 71 16QAM 20MHz CH-High, 100%RB

Agtlent Spectrum Analyzer - Sevrpe 34

[ 98.000000 MHz Hrg Type: RMS
Center Frag 698.000000 MH: N g Fros Fum . w0
IFGaincl ow Acterc 40 @B

v Ref 23.00 dBm

Center 698,000 MHz Span 10.00 MHz |
#Res BW 200 kHz #VBW 620 kHz* Sweep 1.00 ms (1001 pts)
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5.5 Peak-to-Average Power Ratio (PAPR)

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Methods of Measurement

Measure the total peak power and record as PPk. And measure the total average power and record as
PAvg. Both the peak and average power levels must be expressed in the same logarithmic units (e.g.,
dBm). Determine the PAPR from:

PAPR (dB) = PPk (dBm) - PAvg (dBm).

Test Setup

Spectrurm
Analyzer

EUT Splitter

Base station Simulator

Limits

Rule Part 27.50(d)(5) Equipment employed must be authorized in accordance with the provisions of
24.51. Power measurements for transmissions by stations authorized under this section may be
made either in accordance with a Commission-approved average power technique or in compliance
with paragraph (d)(6) of this section. In measuring transmissions in this band using an average power
technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for thenormal distribution is
with the coverage factor k = 2, U= 0.4 dB.
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Test Results

WCDMA Band IV | Channel Frequency Peak Avg PAPR Limit Conclusion
(MHz) (dBm) | (dBm) (dB) (dB)
1312 1712.4 26.51 23.46 3.05 <13 PASS
RMC 1413 1732.6 26.30 | 23.35 2.95 <13 PASS
1513 1752.6 26.19 23.37 2.82 <13 PASS
LTE Band 4
Modulation Bandwidth channel Frequency | Peak Avg | PAPR | Limit coneclusion
(MHz) (MHz) (dBm) | (dBm) | (dB) | (dB)
19957 1710.7 2715 | 22.30 | 4.85 <13 PASS
14 20175 1732.5 27.21 | 2240 4.81 <13 PASS
20393 1754.3 2712 | 22.64 4.48 <13 PASS
19965 1711.5 27.30 | 22.33 4.97 <13 PASS
3 20175 1732.5 27.37 | 22.44 4.93 <13 PASS
20385 1753.5 27.37 | 22.67 4.70 <13 PASS
19975 1712.5 27.31 | 22.31 5.00 <13 PASS
5 20175 1732.5 27.33 | 2243 | 4.90 <13 PASS
20375 1752.5 27.29 | 22.65 | 4.64 <13 PASS
QPSK 20000 1715 27.34 | 22.39 | 4.95 <13 PASS
10 20175 1732.5 27.28 | 2245 | 4.83 <13 PASS
20350 1750 27.31 | 22.69 | 4.62 <13 PASS
20025 1717.5 27.40 | 22.37 | 5.03 <13 PASS
15 20175 1732.5 27.27 | 22.41 4.86 <13 PASS
20325 1747.5 27.20 | 22.64 4.56 <13 PASS
20050 1720 27.26 | 22.34 4.92 <13 PASS
20 20175 1732.5 2714 | 22.36 4.78 <13 PASS
20300 1745 27.23 | 22.60 4.63 <13 PASS
19957 1710.7 27.03 | 21.34 5.69 <13 PASS
1.4 20175 1732.5 27.07 | 2148 | 5.59 <13 PASS
20393 1754.3 26.99 | 21.68 | 5.31 <13 PASS
19965 1711.5 2715 | 21.37 | 5.78 <13 PASS
3 20175 1732.5 2721 | 2152 | 5.69 <13 PASS
160AM 20385 1753.5 2721 | 21.71 5.50 <13 PASS
19975 1712.5 2711 | 21.35 | 576 <13 PASS
5 20175 1732.5 27.16 | 21.48 5.68 <13 PASS
20375 1752.5 27.05 | 21.66 5.39 <13 PASS
20000 1715 27.14 | 21.38 5.76 <13 PASS
10 20175 1732.5 27.18 | 21.53 5.65 <13 PASS
20350 1750 2714 | 21.70 5.44 <13 PASS
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20025 1717.5 2712 | 2135 | 5.77 <13 PASS
15 20175 1732.5 27.08 | 21.48 | 5.60 <13 PASS
20325 1747.5 26.95 | 21.66 | 5.29 <13 PASS
20050 1720 27.04 | 21.33 | 5.71 <13 PASS
20 20175 1732.5 27.03 | 2144 | 559 <13 PASS
20300 1745 27.03 | 21.63 | 540 <13 PASS
LTE Band 12
: Bandwidth Frequency | Peak | Avg | PAPR | Limit :
Modulation Channel Conclusion
(MHz) (MHz) (dBm) | (dBm) | (dB) (dB)
23017 699.7 27.71 | 22.61 5.10 <13 PASS
1.4 23095 707.5 27.72 | 2257 | 5.15 <13 PASS
23173 715.3 27.70 | 22.65 | 5.05 <13 PASS
23025 700.5 27.83 | 22.64 | 5.19 <13 PASS
3 23095 707.5 27.82 | 22.61 5.21 <13 PASS
apsk 23165 714.5 27.87 | 22.68 | 5.19 <13 PASS
23035 701.5 27.87 | 22.68 | 5.19 <13 PASS
5 23095 707.5 27.75 | 2258 | 5.17 <13 PASS
23155 713.5 27.86 | 22.65 | 5.21 <13 PASS
23060 704 27.83 | 22.65 | 5.18 <13 PASS
10 23095 707.5 27.60 | 22,53 | 5.07 <13 PASS
23130 711 27.76 | 22.61 5.15 <13 PASS
23017 699.7 27.73 | 21.71 6.02 <13 PASS
1.4 23095 707.5 2757 | 21.63 | 5.94 <13 PASS
23173 715.3 27.73 | 21.84 | 5.89 <13 PASS
23025 700.5 27.78 | 21.74 | 6.04 <13 PASS
3 23095 707.5 27.71 | 21.67 | 6.04 <13 PASS
160AM 23165 714.5 27.89 | 21.87 | 6.02 <13 PASS
23035 701.5 27.70 | 21.72 | 5.98 <13 PASS
5 23095 707.5 27.59 | 21.63 | 5.96 <13 PASS
23155 713.5 27.81 | 21.82 | 5.99 <13 PASS
23060 704 27.68 | 21.70 | 5.98 <13 PASS
10 23095 707.5 2750 | 2159 | 591 <13 PASS
23130 711 27.76 | 21.79 | 5.97 <13 PASS
LTE Band 13
: Bandwidth Frequency | Peak Avg | PAPR | Limit :
Modulation Channel Conclusion
(MHz) (MHz) (dBm) | (dBm) | (dB) | (dB)
QPSK 5 23205 779.5 27.81 | 22.81 5.00 <13 PASS
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23230 782 27.79 | 22.74 | 5.05 <13 PASS
23255 784.5 27.89 | 22.80 | 5.09 <13 PASS
10 23230 782 27.75 | 22.74 | 5.01 <13 PASS
23205 779.5 27.57 | 21.74 | 5.83 <13 PASS
16QAM 5 23230 782 27.81 | 21.96 5.85 <13 PASS
23255 784.5 2747 | 21.62 5.85 <13 PASS
10 23230 782 27.65 | 21.82 5.83 <13 PASS
LTE Band 66
Modulation Bandwidth Channel Frequency | Peak Avg | PAPR | Limit coneclusion
(MHz) (MHz) (dBm) | (dBm) | (dB) | (dB)
131979 1710.7 27.40 | 22.51 | 4.89 <13 PASS
1.4 132322 1745 27.22 | 22.73 4.49 <13 PASS
132665 1779.3 27.31 | 22.34 4.97 <13 PASS
131987 1711.5 27.51 | 22.54 4.97 <13 PASS
3 132322 1745 2747 | 22.77 4.70 <13 PASS
132657 1778.5 27.48 | 22.37 5.11 <13 PASS
131997 1712.5 27.52 | 22.52 5.00 <13 PASS
5 132322 1745 2740 | 22.76 | 4.64 <13 PASS
132647 1777.5 27.38 | 22.35 | 5.03 <13 PASS
QPSK 132022 1715 27.54 | 22.60 | 4.94 <13 PASS
10 132322 1745 27.34 | 22.78 | 4.56 <13 PASS
132622 1775 27.37 | 22.39 | 4.98 <13 PASS
132047 1717.5 27.57 | 22.58 | 4.99 <13 PASS
15 132322 1745 27.25 | 22.74 4.51 <13 PASS
132597 1772.5 27.36 | 22.34 5.02 <13 PASS
132072 1720 27.46 | 22.55 4.91 <13 PASS
20 132322 1745 27.25 | 22.69 4.56 <13 PASS
132572 1770 27.21 | 22.30 4.91 <13 PASS
131979 1710.7 27.34 | 21.65 5.69 <13 PASS
1.4 132322 1745 27.08 | 21.84 | 524 <13 PASS
132665 1779.3 27.26 | 21.45 | 5.81 <13 PASS
131987 1711.5 27.44 | 21.68 | 5.76 <13 PASS
16QAM 3 132322 1745 27.35 | 21.88 | 547 <13 PASS
132657 1778.5 27.37 | 21.48 | 5.89 <13 PASS
131997 1712.5 2741 | 21.66 | 5.75 <13 PASS
5 132322 1745 27.20 | 21.84 5.36 <13 PASS
132647 1777.5 27.23 | 2143 5.80 <13 PASS
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